574
2 OCTO TOSS GAME 905-805
PART

ITEM NO. NUMBER DESCRIPTION QTY.
1 903-805 Leg for Octo Toss 2
2 913-312 Octo Toss Wave 1
3 913-311 Octo Toss Body 1
4 116-545 5/16" x 2-1/2 ggtton Head Bolt 4
5 216-512 5/16" x 1" Button Head Nut SS 4
6 316-501 5/16" Flat Washer SS 4
7 316-601 3/8" Flat Washer SS 4
8 416-350 3/16" Socket Key 1
9 516-400 LockTite 1

Sheet 1 of 2

Detail A




Pt
T

S;;ortsPléy

OCTOTOSS GAME

905-805

SPECIFICATIONS:

Panels: Made from 0.75" High-Density Polyethylene
with UV Inhibitor.

Support Legs: Powder coated 1-7/8" O.D. Pipe.
Hardware: Stainless Steel.

Weight: 70 Ibs.

Required Area: 1'x 7'

INSTALLATION INSTRUCTIONS:

IMPORTANT: Read all instructions thoroughly before
beginning installation.

1. Begin by installing the one leg to the OctoToss Body
and Wave through the two pre-drilled holes in each
of the panels using the 5/16" x 2-1/2" button head bolt,
5/16" x 1" button head nut, 5/16" flat washer, and 3/8"

flat washer.
2. Next repeat step one for the second leg
3. Now place the Octotoss game in desired location and

mark a hole at each leg. Dig the two holes appox-
mately 18" deep with a diameter of 12". Place the
Octotoss in the holes and level. Once the Octotoss is
level in all directions pour the mixed concrete into the
holes, leaving the concrete approximately 2" below the
ground service. After the concrete has been poured

be sure to re-level and brace the Octotoss so that it
will not shift during the drying process. Once the
concrete has cured backfill the holes with dirt.

Sheet 2 of 2

MAINTENANCE:

Periodically check all hardware for tightness, and tighten

if necessary. If any parts are found to be faulty immediately
discontinue use until the part/parts have been repaired or
replaced. Check for any gouges, breaks, or cracks on
plastic.




